SEELEY LAKE WATER &
SEWER DISTRICT

Preliminary Engineering Report
Wastewater System Improvements

May 2012

Prepared for:

Seeley Lake Water & Sewer District

Prepared by:
Amy Deitchler, El
Cralg Pozega, PE

S

engineering ¢



Seeley Lake Sewer District

Wastewater System PER

1.0

2.0

3.0

1.1
1.2
1.3

1.4
1.5

21

2.2
2.3

24

2.5

3.1

Table of Contents

Executive Summary
Introduction and Background
Problem Definition
Alternatives Considered
1.3.1 Collection System
1.3.2 Treatment System
1.3.3 Project Site Alternatives
Preferred Alternative
Project Costs and Budget
Introduction and Problem Definition
Planning Area and Existing/Potential Service Area
Location
Physical Characteristics of the Area
[...]
Like the standard gravity collection system, the network of small diameter sewer mains
relies on gravity to transport the liquid fraction of sewage to a central location where it is
pumped or fed by gravity to a central treatment system. Just like the standard gravity
collection system, this system must be laid out in accordance with the topography of the
area and is subject to the same limitations previously discussed for the standard gravity
collection system.

Alternative C-3: Pressurized Collection System

The pressurized collection system, typically consisting of Septic Tank Effluent Pumps (STEP),
grinder pumps, or a combination of the two, has more typically been used in smaller
communities and subdivisions where the terrain is hilly and does not lend itself well to
gravity drainage. It has also been used in combination with the standard gravity collection
system to service low lying areas or areas of low population density that may not otherwise
be serviceable.

In the STEP collection system, the building sewer service transports raw sewage from the
building to a concrete septic tank serving that particular building just as described for a
small diameter gravity collection system. In the septic tank, solids are separated from the
liquid fraction of the raw sewage and transported to a second compartment that houses the
effluent pump. The liquid fraction of the sewage is then pumped from the septic tank to a
network of 1.5 to 4 inch diameter pressure sewer mains serving the entire community. This
would be based on maintaining velocities greater than 2ft/sec. For a grinder system,
building flows would be transported to a smaller chamber where specially constructed
pumps transport all of the waste to the pressure mains. No solids separation takes place
with the grinder pump concept. Approximately 50,000 linear feet of pressure sewer mains
would be utilized for a system serving Seeley Lake. The pressure sewer mains would be laid
out in @ manner similar to that presented in Figure 7-1 from Alternative C-1 except that
manholes are not utilized.

The size of each septic tank or the grinder vault is dependent on the flows generated by the
particular user. Most residential homes would require a 1,000 to 1,500 gallon septic tank




Seeley Lake Sewer District Wastewater System PER

and residential size packaged grinder systems. The school and some commercial facilities
would require larger septic tanks and grinders. The remaining commercial users generate
flows equal to or smaller than most residents and would therefore also require a 1,000 to
1,500 gallon septic tank and residential sized grinders. Septic tanks serving existing users
would be reused if these existing tanks are in good condition and of proper size and type.
Each of the existing tanks would be leak tested to ensure structural integrity. As discussed
in previous chapters, 70% of the on-site systems within the community are 10-years or older
and 45% are 20-years or older. Assuming that 80% of the septic tanks will require
replacement does not appear to be an overly conservative assumption. In the case of
grinder pumps, most septic tanks would be emptied and abandoned in place.

1.3.2 Treatment System

Alternative T-1: Treatment Lagoons with Storage and Irrigation

This alternative consists of two single partial-mix aerated lagoons for primary treatment
followed by three storage cells. The storage cells are sized for the necessary storage volume
so that water can be stored during the non-irrigation season. During the irrigation season,
stored effluent would be spray irrigated on forestland in accordance with DEQ and EPA
requirements.

The lagoon technology uses a mechanical means for diffusing air into the wastewater. The
upper zone of the pond is aerated resulting in an aerobic environment throughout much of
the water column. The lower portion of the lagoon, near and within the sludge layer, is an
anaerobic environment. This process is known as a partial mix mechanically aerated
lagoon. Mechanical aeration will be accomplished by blowers and subsurface diffusers.

Mechanically aerated ponds provide mixing of organic and oxygen. Also, the mechanical
equipment provides oxygen at a greater rate and to a greater depth. These mechanical
processes increase the rate of decomposition of organics and allow for shorter detention
times and smaller ponds. The state design standards require 15 days of detention time for
irrigation systems and the systems are often designed with 20-25 days of detention time. A
new blower building will be constructed to house the blowers that will operate the aeration
system.

Disinfection of the treated effluent prior to irrigation is proposed and will allow the buffer
zone around the irrigation area to be reduced to 50 feet, resulting in a substantial reduction
in land requirements. An ultraviolet (UV) system will be utilized for disinfection. This system
will be housed in a CMU building.

The storage lagoons and the irrigation sites will be phased. Each phase will be designed to
handle 52,000 gallons per day (gpd). The irrigation site for each phase is 26 acres of
irrigated area. A 50 foot buffer is also needed surrounding the irrigation site. Site access
will be restricted with installation of an electrical fence. An irrigation main will be buried
along the center of the access road to the irrigation site and irrigation laterals will be added
to each side of the access road. Each phase of irrigation area contains three zones. Each
zone will have an irrigation cycle consisting of 12 hours of irrigation followed by a drying time




Seeley Lake Sewer District Wastewater System PER

of 2.5 days (60 hours). This will allow for an adequate wetting/drying period. The treated
effluent will be pumped to the irrigation system by a floating pump installed in the storage
lagoon.

Trees of all stage growths will be the best scenario with the majority of them being younger
trees that will be in an active growth stage. An approximate age of existing trees and
remaining active growth period will still need to be obtained to assess harvesting and
planting needs. Several saplings may need to be planted as some mature trees may need
to be harvested. Root removal will probably not be necessary. Period harvesting of trees
will be necessary for proper treatment operation. In the design process, Dr. Running with
the University of Montana, Department of Forestry was consulted to determine forestry
water use and nitrogen uptake. See Appendix M for the data provided by Dr. Running.

Alternative T-2: Sequencing Batch Reactor with Groundwater Infiltration Galleries

A sequencing batch reactor (SBR) is a biological nutrient removal facility that will remove
nitrogen and phosphorous to meet State and Federal nondegradation limits for discharge to
groundwater. The advantage of this treatment alternative is its compact design. However,
the treatment process is complex and therefore requires significant equipment.

Prior to the treatment in the SBR, the raw sewage will be pretreated. Pretreatment will take
place in the headworks building and consist of screening and grit removal. The wastewater
will flow through the headworks system using gravity flow and continue to the SBR basins. If
it is determined that gravity cannot be utilized then a small lift station will be installed to
transfer wastewater from the headworks to the SBR basins. The headworks building will be
constructed of concrete masonry blocks (CMU) and contain a magmeter for flow
measurement.

An SBR is a batch process that has been used extensively in wastewater treatment. A single
reactor is used for all treatment processes including aeration, biologic treatment, and
clarification. Since the SBR treats wastewater in batches, a minimum of two tanks are
required. The tanks operate 180 degrees out of phase, so while one tank is filling, the
second tank is going through the treatment, clarification, and decanting cycles. The
operation cycles of each tank are switched after each batch. Four batches per day per SBR
tank is recommended (6 hours per cycle). After each batch the treated effluent is removed
from the tank via a floating decanter to an equalization basin for follow-up treatment. An
equalization basin allows any downstream process units, like disinfection, to be sized for
system design flows rather than the higher flow rate of the decanter. Also after each batch,
some of the sludge must be wasted from the SBR tank and sludge is sent to the sludge
digester. Digested sludge is dewatered and stored until it can be disposed of through land
application or in a landfill. In the final step, the treated wastewater will be disinfected with
UV disinfection and discharged to the groundwater.

The infiltration galleries will be used to dispose of the wastewater. The water has already
been treated so these galleries will only be a disposal method for the water. The galleries
will be dug down to the highest permeable zone and backfilled with gravel so they have the
highest permeable area possible.




Seeley Lake Sewer District Wastewater System PER

Alternative T-3: Membrane Biological Reactors with Groundwater Infiltration Galleries

The membrane biological reactor (MBR) is a suspended growth activated sludge process
designed for biological nutrient removal that will remove nitrogen and phosphorous to meet
State and Federal nondegradation limits for discharge to groundwater. The advantage of
this treatment alternative is also its compact design. However, this treatment process is the
most complex and requires the most significant amount of equipment.

Prior to treatment in the MBR, raw sewage will be pretreated. Pretreatment will take place
in the headworks building and consist of screening and grit removal. The wastewater will
flow through the headworks system using gravity flow and continue to the MBR basins. If it
is determined that gravity cannot be utilized, then a small lift station will be installed to
transfer wastewater from the headworks to the MBR basins. The headworks building will be
constructed of concrete masonry blocks (CMU) and contain a magmeter for flow
measurement.

The MBR is a series of membrane filters that follow either a flow thorough treatment process
or a batch reactor treatment process (SBR). The system will include biological basins for
BODs and total nitrogen removal (nitrification and denitrification) in a minimum of two
treatment trains. The basins for the treatment trains will be constructed of concrete. The
biological basins will be located inside the new treatment building. Each biological
treatment train shall include an anoxic basin and an aerobic basin. The system shall include
all equipment necessary for mixing of the biological basins, including mechanical mixers or
air lift pumps (as required), piping within the basins, valves and controls. The aerobic
digester will consist of a cast-in-place concrete basin and will be designed for a minimum of
45 day solids retention time.

MBR systems include microfiltration (MF) or ultrafiltration (UF) membranes installed in
concrete basins attached to and following the biological basins. The membrane basins will
be located inside the new membrane treatment building. Membrane elements shall be
mounted on the system standard units (or cassettes) with all necessary piping and valves
(permeate, air, chemical and other as required) to the point of connection with fixed headers
outside the membrane basin.

A coagulant dosing system may be needed for phosphorus removal. Redundant chemical
feed pumps, along with all necessary piping, valves, and controls for system operation to
meet the total phosphorus effluent limits shall be provided. All chemical feed pumps, along
with all necessary piping, valves, and controls for system operation will be included.

The infiltration galleries will be used to dispose of the wastewater. The water has already
been treated so these galleries will only be a disposal method for the water. The galleries
will be dug down to the highest permeable zone and backfilled with gravel so they have the
highest permeable area possible.

10



Seeley Lake Sewer District Wastewater System PER

1.3.3 Project Site Alternatives

Alternative S-1: Site #1 - DNRC Airport Site

Site #1 is located on State School Trust Lands east of Seeley Lake as shown in Figure 7-7.
This site has suitably flat and uniform topography for construction of the wastewater
treatment facilities and disposal area. Groundwater in this area is generally 15 to 30 feet
below the ground surface and should not be encountered during construction. Sufficient
acreage exists within the area for the treatment facilities.

During the initial site investigation, three test pits were excavated. All three excavations
revealed a deposit of massive (essentially unsorted) silt to boulder sized material. One of
the test pits revealed some reasonably well-sorted material below about nine feet. Below
that depth lies strata of silty, fine-grained sand intercalated with thin (<0.25 feet) strata of
sand and gravel.

The site investigation also demonstrated a considerably high percolation rate. While it is
glacial in origin, there are a significantly low percentage of fines in the matrix. The three test
pits were spread out across 800 feet and were generally consistent in soil matrix. The
report from the site investigation can be found in Appendix W.

Missoula County officials are currently working with the High School to obtain an easement
for the District through the high school property for an access road and an easement for the
forcemain. The school district is willing to work with the Sewer District and it is expected to
have an easement for this site within the second quarter of 2012.

Alternative S-2: Site #8 - DNRC Southwest Site

Site #8 is located on State School Trust Lands southwest of Seeley Lake as shown in Figure
7-7. This site also has suitably flat and uniform topography for construction of the
mechanical treatment plant and the drainfields. This site is relatively close to the Clearwater
River elevation and it is likely that groundwater would be encountered during construction.
This area has several roads running through it and would allow good access to the treatment
facility.

Great West Engineering identified two areas within this site location to be favorable to the
construction of the wastewater treatment facilities and disposal. The first was directly west
of Riverside Drive. One test pit was excavated in this location and a deposit consisting of
gravel to boulder sized clasts in a clayey silt matrix was found. The deposit is unsorted, with
no discernible structure. The soil was quite wet through the upper three to four feet. A
percolation test hole was attempted but the extremely rocky nature of the soil proved
virtually impossible to excavate with anything other than powered equipment. The crews
were able to manage to excavate a shallow percolation test hole in the base of a shallow pit
that was excavated to a depth of three feet. The test was invalid, however due to the fact
that, after approximately 30 minutes the water in the five-inch deep, eight-inch diameter
hole had not seeped into the ground at all.

11



Seeley Lake Sewer District Wastewater System PER

The second area of interest lies about three-quarters of a mile south of the first site.
Representatives from DNRC, Missoula County and Great West Engineering attempted to
access the area but could not due to snow depths. The site was visually inspected and
concluded this site would not be feasible due to groundwater and/or soil conditions. The
area was noted to be heavily forested with predominately spruce and fir, which tend to grow
best where there is ample soil moisture.

Alternative S-3: Site #2 - Forest Service Site

Site #2 is located on United States Forest Service land as shown in Figure 7-7. This site also
has suitably flat and uniform topography for construction of the mechanical treatment plant